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VERIFICATION OF COMPLIANCE 0363

Applicant: MATIC TECHNOLOGY CORP.
9F, NO. 75, MING SHENG E. RD., SEC. 3,
TAIPEI, TAIWAN, R.O.C.

Equipment Under Test: Notebook with built in PCl Wireless LAN module

Serial Number: N/A
File Number: 020025-RF-ID
Date of test: July 4 ~ 10, 2000

BRAND NAME: Micronpc for MODEL No.: TransPort V1000
BRAND NAME: MTC, MSL for MODEL No.: 8575

We hereby certify that:

The above equipment was tested by C& C Laboratory Co., Ltd. The test data , data evaluation , test
procedures, and equipment configurations shown in this report were made in accordance with
the procedures given in ANSI C63.4 (1992) and the energy emitted by the sample EUT tested
as described in thisreport isin compliance with conducted and radiated emission limits of FCC
Rules Part 15.

The test results of thisreport relate only to the tested sample identified in this report.

Approved By

o

f&‘aum .?

Steven Wang / RF Dep{. M anager
C&C Laboratory Co., Ltd
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1. GENERAL INFORMATION

11

12

13

14

15

16

Product Description

The Mitac Technology Corp. Model: Trans Port V1000, 8575 (referred to as the EUT in this
report) is a Notebook Computer With built-in Mini PCI module. The EUT is compliance with
IEEE802.11b 11Mbps Standard.

A major technical descriptions of EUT is described as following:

A). Operation Frequency: 2.412GHz — 2.462GHz; 11 channels;

B). Transmit Power: 8dBm

C). Modulation type: Direct Sequence spread Spectrum, (CCK; DQPSK; DBPSK)
D). Transition Speed: 1/2/5.5/11Mbps

E). Antenna Designation: PIFA Antenna; Non-User Replaceable (Fixed)

F). Power Supply: 3.3Vdc From Mini PCI slot of Notebook PC.

G). Receiver type: Super heterodyne

Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID : EJH8575X filing to comply with
Section 15.247 of the FCC Part 15, Subpart C Rules. The composite system(receiver) is
compliance with Subpart B is authorized under a DoC procedure.

Test Methodology
Both conducted and radiated testing were performed according to the procedures in ANSI
C63.4 (1992). Radiated testing was performed at an antennato EUT distance 3 meters.

Test Facility

The open area test site and conducted measurement facility used to collect the radiated data
is located on the address of C&C Laboratory, Co., Ltd. No. 81-1, 210 Lane, Pa-de 2™ Road,
Lu-Chu Hsiang, Taoyuan, Taiwan, R.O.C.. The Open Area Test Sites and the Line
Conducted labs are constructed and calibrated to meet the FCC requirements in documents
ANSI C63.4: 1992 and CISPR 22/EN 55022 requirements.

Special Accessories

Not available for this EUT intended for grant.
Equipment M odifications

Not available for this EUT intended for grant.
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2. SYSTEM TEST CONFIGURATION

2.1 EUT Configuration
The EUT configuration for testing isinstalled on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2 EUT Exercise
The EUT (Transmitter) was operated in the engineering mode to fix the Tx frequency that
was for the purpose of the measurements.

2.3 Test Procedure

2.3.1 Conducted Emissions

The EUT is a placed on as turn table which is 0.8 m above ground plane. According
to the requirements in Section 13.1.4.1 of ANSI C63.4-1992.Conducted emissions
from the EUT measured in the frequency range between 0.45 MHz and 30MHz
using CI SPR Quasi-Peak detector mode.

2.3.2 Radiated Emissions

The EUT is a placed on as turn table which is 0.8 m above ground plane. The turn
table shall rotate 360 degrees to determine the position of maximum emission level.
EUT is set 3m away from the receiving antenna which varied from 1m to 4m to find
out the highest emission. And also, each emission was to be maximized by changing
the polarization of receiving antenna both horizontal and vertical. In order to find out
the max. emission, the relative positions of this hand-held transmitter(EUT) was
rotated through three orthogonal axes according to the requirements in Section
13.1.4.1 of ANSI C63.4-1992.
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2.4 Configuration of Tested System
Fig. 2-1 Configuration of Tested System
RJ11 cable \
/J : Notebook PC FDD .
2. Monitor 9. Printer 3.TV
LAN cable (EUT) (EUT)

8. Mic. 7. Earphone || 1. MO 6. Mouse || 5. Mouse 4. Mouse
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Table 2-1 Equipment Used in Tested System
. i Power
ltem| EQuipment | Mfr/Brand |Mode/TypeNo. FCCID SeriesNo. Data Cable
Cord
1394 Cable:
1 | IEEE1394MO | FUJTSU MDF3064EE 05003068 DOC i’gﬁ“e‘ded: N/A
.om
Shielded, Unshielded,
2 | MONITOR SONY CPD-G200 2715884 DOC  |18m 18m
Unshielded,
3 TV PROTON FT-21S FT-21s00002CA00112 N/A N/A 1.8m
4 | USB-MOUSE | LOGITECH M-BB48 LZE2250259 poc  |Shielded, 1.8m N/A
5 | USB-MOUSE | LOGITECH M-BB48 LZE94150675 poc  [Shielded, 1.8m N/A
6 | USB-MOUSE | LOGITECH M-$43 DZL211106 poc  [Shielded, 1.8m |N/A
Unshielded,
7 | EARPHONE GITON GT_2004V N/A N/A 18m N/A
Unshielded,
8 |MICROPHONE| KOKA 13-0 N/A NA  |o8m N/A
Shielded, Unshielded,
9 PRINTER HP 2225C DSI6XU2222 | DWA4E126664 |1 gm 1.8m
Page 7
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3. SUMMARY OF TEST RESULTS

FCC Rules Description Of Test Result
§15.209(a) (f) Spurious Emission Compliant
§15.207(a) Conducted Emission Compliant
§15.247(a)(2) 6dB Bandwidth Compliant
§15.247(b) Peak Output Power Compliant
§15.247(c) 100 KHz Bandwidth Of Compliant

Frequency Band Edges

§15.247(d) Power Density Compliant
§15.203 Antenna Requirement Compliant
§1.1310 RF Exposure Compliant

4. DESCRIPTION OF TEST MODES

The EUT (Notebook with Mini PCl Wireless Lan ) has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode is
programmed.

Channel 1 6 and 11 with 11Mbps highest data rate are chosen for testing.
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5. TEST PROCEDURESAND TEST RESULTS

Radiated Emissions (General Requirements)

Test Requirement: 15.205, (15.209) above 1GHz

M easurement Equipment Used:

Open Area Test Site# 3
EQUIPMENT MFR MODEL SERIAL LAST |CAL DUE.
TYPE NUMBER | NUMBER CAL.
ROHDE &

Spectrum Analyzer SCHWARZ FSP30 100112 | 06/29/2002 | 06/28/2003
Pre-Amplifier HP 8449A 300801738 NA NA
Horn Antenna SCHWAZBECK | BBHA 9120 D210 2/22/2002 | 2/23/2003

Highpass Filter HP 84300-80038 10 N.CR N.CR
Low Loss Cable Huber + Suhner | Sucoflex 104 N/A N.CR N.CR
Turn Table EMCO 2081-1.21 9709-1885 N.CR N.C.R
Antenna Tower EMCO 2075-2 9707-2060 NCR N.CR
Controller EMCO 2090 9709-1256 NCR N.CR
RF Switch ANRITSU MP59B M53867 NCR N.CR
Site NSA C&C N/A N/A 11/17/2001 | 11/16/2002
Site NSA C&C N/A N/A 11/17/2001 | 11/16/2002
Test Set-Up: 1GHz above
Ground Plane
A
High Pass Filter
1-4 Meters
EUT l
Turntable ‘—B— —
3 Meter
Pre-Amplifier
v
AC110v Horn Antenna
Fig. 1-1 -
'9- - Spectrum Analyzer
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Test Procedures

1. The EUT was placed on a wooden table on the outdoor ground plane. The search antenna was

placed 3 meter from the EUT. The EUT antenna was mounted vertically as per normal
installation.

2. The turntable was slowly rotated to locate the direction of maximum emission at each emission
falling in the restricted bands of 15.205.

3. Once maximum direction was determined, the search antenna was raised and lowered in both

vertical and horizontal polarizations. The maximum readings so obtained are recorded in the data
listed below.

Test Results; Refer to attached tabular data sheets.
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Operation Mode: Transmitting Mode Test Date: July 4 2002
Fundamental Frequency: 2413.5MHz (CH 1) Test By: Markba Lee
Temperature : 25 Pol: Vertical
Humidity : 60 %
Freq. Reading| AF Closs |Pre-amp|Filter| pist| Level Limit [Margin| M ark Pol
(MHz) | (dBuV) |[(dBuV)| (dB) (dB) dB dB |(dBuV/m)|Fcc B| (dB) [(P/Q/A)]| (H/V)
*1066.80 56.91 24.72 3.48 38.84 0.00 |0.00 46.27 74.00 | -27.73 P 3mVv
39.50 24.72 3.48 38.84 0.00 |0.00 28.86 54.00 |-25.14 A 3mV
*1199.01 55.53 24.96 3.66 38.34 0.00 |0.00 45.81 74.00 | -28.19 P 3mVv
38.21 24.96 3.66 38.34 0.00 |0.00 28.49 54.00 |-25.51 A 3mV
*1327.91 55.41 25.19 3.87 38.34 0.00 |0.00 46.13 74.00 | -27.87 P 3mVv
36.56 25.19 3.87 38.34 0.00 |0.00 27.28 54.00 |-26.72 A 3mV
*1458.17 50.75 25.42 4.01 38.18 0.00 |0.00 42.00 74.00 | -32.00 P 3mVv
34.91 25.42 4.01 38.18 0.00 |0.00 26.16 54.00 | -27.84 A 3mVv
*1590.57 53.03 25.66 4.12 37.81 | 0.00 |0.00 45.00 74.00 | -29.00 P 3mV
34.92 25.66 4.12 37.81 0.00 |0.00 26.89 54.00 |-27.11 A 3mVv
*1663.93 55.28 25.80 4.32 37.81 0.00 |0.00 47.59 74.00 | -26.41 P 3mVv
47.10 25.80 4.32 37.81 0.00 |0.00 39.41 54.00 | -14.59 A 3mVv
*1724.91 50.84 25.90 4.43 37.83 0.00 |0.00 43.34 74.00 | -30.66 P 3mV
34.13 25.90 4.43 37.83 0.00 |0.00 26.63 54.00 | -27.37 A 3mVv
1995.31 49.28 26.39 4.56 37.62 0.00 |0.00 42.61 74.00 | -31.39 P 3mV
33.88 26.39 4.56 37.62 0.00 |0.00 27.21 54.00 | -26.79 A 3mVv
2037.77 51.44 26.35 4.63 37.59 0.00 |0.00 44.83 74.00 | -29.17 P 3mVv
47.78 26.35 4.63 37.59 0.00 |0.00 41.17 54.00 |-12.83 A 3mV
*4 824 |29 . 3 3pn 8 6 9| 71.00 B0O700 D 552.41 74.00 | -21.59 P 3mV
3 8. 5 3n 8 6 9] 71.00 B0O700 D 541.23 54.00 |-12.77 A 3mVv
*7238|0®®G. 5 3p 7 4 . 7]8..00 B0700 B 955.38 74.00 | -18.62 P 3mV
34.12 36. 74 8. 78 B.0/0.| 8.00 43.25 74.00 | -30.75 A 3mV
9654 |loog** . P . P P * ok k . . . -
* k% * %k % * Kk % * k k* * k % * k * * k% * k% * k% * Kk * * k %
*1206 1. 5* . * ok . * ok ok * ok * ok k * ok . . P
* k% * k% * Kk % * k * * k% * k * * k% * k% * k% * Kk % * k %
Note:
1. Measurement was up to 10" harmonic, Remark “***” means that the emissions level istoo low to be
measured.
2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m specification distance 1M
measurement distance: -9.5dB
3. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means that Restricted band.
Page 11
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Fundamental Frequency: 2413.5MHz (CH 1) Test By: Markba Lee
Temperature : 25 Pol: Horizontal
Humidity : 60 %
Freq. |Reading] AF |[Closs|Pre-amp|Filter| pist| Level Limit |M argin| M ark Pol
(MHz) | (dBuVv) |(dBuVv)| (dB) | (dB) dB | dB |[(dBuV/m)lrcc _B| (dB) [(P/Q/A)]| (H/V)
*1059.49 | 63.53 24.71 | 3.47 | 38.86 | 0.00 {0.00 52.85 74.00 | -21.15 P 3mH
43.76 24.71 | 3.47 | 38.86 | 0.00 {0.00 33.08 54.00 | -20.92 A 3mH
*1325.8 54.19 25.19 | 3.87 | 38.34 | 0.00 {0.00 44 .91 74.00 |-29.09 P 3mH
35.77 25.19 | 3.87 | 38.34 | 0.00 |0.00 26.49 54.00 | -27.51 A 3mH
*1464.43 | 53.38 2544 1 4.01 | 38.16 | 0.00 |0.00 44.67 74.00 | -29.33 P 3mH
40.73 25.44 | 4.01 | 38.16 | 0.00 |0.00 32.02 54.00 | -21.98 A 3mH
*1592.21 | 53.91 25.67 | 4.12 | 37.80 | 0.00 | 0.00 45.90 74.00 | -28.10 P 3mH
35.50 25.67 | 4.12 | 37.80 | 0.00 {0.00 27.49 54.00 | -26.51 A 3mH
*1663.21 | 52.47 25.79 | 4.32 | 37.81 | 0.00 |0.00 44.77 74.00 | -29.23 P 3mH
44.88 25.79 1 4.32 | 37.81 | 0.00 {0.00 37.18 54.00 | -16.82 A 3mH
*1721.43 | 51.41 2590 | 4.43 | 37.83 | 0.00 |0.00 43.91 74.00 | -30.09 P 3mH
33.87 2590 | 4.43 | 37.83 | 0.00 {0.00 26.37 54.00 | -27.63 A 3mH
1863.49 51.28 26.15 |1 451 | 37.78 | 0.00 10.00 44.16 74.00 | -29.84 P 3mH
34.28 26.15 |1 451 | 37.78 | 0.00 {0.00 27.16 54.00 | -26.84 A 3mH
2037.86 53.66 26.49 | 463 | 37.59 | 0.00 |{0.00 47.19 74.00 | -26.81 P 3mH
50.17 26.49 | 4.63 | 37.59 | 0.00 |0.00 43.70 54.00 | -10.30 A 3mH
*4825| 48. 09 3|1 . 8|6 6 ./|9.90 | BOD| 045.87 74.00 | -28.13 P 3mH
31. 6|2 3|1 . 8|6 6 .|9.P0 |BOD| 038.40 54.00 | -19.60 A 3mH
*7237| 4%. 48B6.74|8.78| 37.39 | 1.00 |0.00 54.54 74.00 | -19.46 P 3mH
35. 3386.74 | 8.78 | 37.39 | 1.00 |0.00 44.46 54.00 | -9.54 A 3mH
9654 |oo** * % % * % % * % % xkk | kA% * % % * % % * % % * % % * % %
* %k * % % * %k * %k xkk | kwx * %k * % % * %k * %k * %k
*1206F . *5* * % % * % % * % % kx| xAx - * % % - - * % %
Note :
1. Measurement was up to 10™ harmonic, Remark “***” means that the emissions level istoo low to be
measured.
2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m specification distance 1M
measurement distance: -9.5dB
3. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means that Restricted band.
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Operation Mode: Transmitting Mode Test Date: July 4 2002
Fundamental Frequency: 2438.3MHz (CH 6) Test By: Markba Lee
Temperature : 25 Pol: Vertical
Humidity : 60 %

Freq. Reading| AF Closs|Pre-amp| Filter| pist Level Limit |M argin| M ark Pol
(MHz) |@Buv) |(dBuVv)| (dB) (dB) dB dB |(dBuV/m)|lrcc_B| (dB) |(P/IQ/A)| (H/V)
*1196.69 55.22 24.95 | 3.66 38.35 | 0.00 |0.00 45.48 74.00 |-28.52 P 3mV
37.67 24.95 | 3.66 38.35 | 0.00 |0.00 27.93 54.00 |-26.07 A 3mV
*1322.28 54.09 25.18 | 3.86 38.34 | 0.00 |0.00 44.79 74.00 |-29.21 P 3mV
36.50 25.18 | 3.86 38.34 | 0.00 |0.00 27.20 54.00 |-26.80 A 3mV
*1458.40 49.41 25.40 | 4.01 38.18 | 0.00 |0.00 40.64 74.00 |-33.36 P 3mV
34.03 25.42 | 4.01 38.18 | 0.00 |0.00 25.28 54.00 |-28.72 A 3mV
*1599.57 53.88 25.68 | 4.13 37.78 | 0.00 |0.00 45.91 74.00 |-28.09 P 3mV
35.13 25.68 | 4.13 37.78 | 0.00 |0.00 27.16 54.00 |-26.84 A 3mV
*1687.50 53.38 25.84 | 4.39 37.81 | 0.00 |0.00 45.80 74.00 |-28.20 P 3mV
44.91 25.84 | 4.39 37.81 | 0.00 |0.00 37.33 54.00 |-16.67 A 3mV
1728.71 51.16 25.91 | 4.42 38.83 | 0.00 |0.00 42.66 74.00 |-31.34 P 3mV
33.31 25.91 | 4.42 38.83 | 0.00 |0.00 24 .81 54.00 |-29.19 A 3mV
1792.29 45.25 26.03 | 4.41 37.86 | 0.00 |0.00 37.83 74.00 |-36.17 P 3mV
32.17 26.03 | 4.41 37.86 | 0.00 |0.00 24.75 54.00 |-29.25 A 3mV
1861.14 52.00 26.15 | 4.50 37.78 | 0.00 |0.00 44.87 74.00 |-29.13 P 3mV
34.99 26.15 | 4.50 37.78 | 0.00 |0.00 27.86 54.00 |-26.14 A 3mV
2062 .00 4] 26.959| 4.67 37.58 | 0.00 |0.00 42.73 74.00 |-31.27 P 3mV
34.9]|926.55 | 4.67 37.58 | 0.00 |0.00 28.63 54.00 |-25.37 A 3mV
*4874.]87172.p57.40 | 5.04 37.42 1.00 |0.00 108.27 74.00 | 34.27 P 3mV
104 . p5B7.40 | 5.04 37.42 1.00 |0.00 100.97 54.00 | 46.97 A 3mV
*7 309 .|]5406 . 9]136.81 | 8.86 37.40 | 1.00 |0.00 56.18 74.00 |-17.82 P 3mV
36. 3|836.81 | 8.86 37.40 | 1.00 |0.00 45.65 54.00 -8.35 A 3mV
9753. 20*** * % % * % % * % % * % % * % % * % % * % % * % % * % % * % %
* % % * % % * % % * % % * % % * % % * % % * % % * % % * % % * % %
*121915 * % % * * % * % % * % % * % % * * % * % % * % % * % % * % % * % %
* % % * % % * % % * % % * k% * * % * % % * % % * % % * % % * % %
Note:
1. Measurement was up to 10™ harmonic, Remark “***” means that the emissions level istoo low to be
measured.
2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m specification distance 1M
measurement distance: -9.5dB
3. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means that Restricted band.
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

DATE: 07/10/2002 M
P

0363
Operation Mode: Transmitting Mode Test Date: July 4 2002
Fundamental Frequency: 2438.3MHz (CH 6) Test By: Markba Lee
Temperature : 25 Pol: Horizontal
Humidity : 60 %
Freq. Reading] AF |cCloss|Pre-amp]|Filter| pist Level Limit |M argin| M ark Pol
(MHz) |@@Buv) |(dBuv)| (dB) | (dB) dB dB |(dBuV/m)|rcc B| (dB) |(P/IQ/A)| (H/V)
*1192.29 57.00 24.95 | 3.65 38.37 | 0.00 |0.00 47.23 74.00 |-26.77 P 3mH
40.33 24.95 | 3.65 38.37 | 0.00 |0.00 30.56 54.00 |-23.44 A 3mH
*1325.79 55.47 25.19 | 3.87 38.37 | 0.00 |0.00 46.16 74.00 |-27.84 P 3mH
35.84 25.19 | 3.87 38.37 | 0.00 |0.00 26.53 54.00 |-27.47 A 3mH
*1458.76 50.59 25.43 | 4.01 38.18 | 0.00 |0.00 41.85 74.00 |-32.15 P 3mH
34.64 25.43 | 4.01 38.18 | 0.00 |0.00 25.90 54.00 |-28.10 A 3mH
*1592.29 53.53 25.67 | 4.12 37.80 | 0.00 |0.00 45.52 74.00 |-28.48 P 3mH
34.80 25.67 | 4.12 37.80 | 0.00 |0.00 26.79 54.00 |-27.21 A 3mH
*1687.21 53.03 25.87 | 4.39 37.81 | 0.00 |0.00 45.48 74.00 |-28.52 P 3mH
45.86 25.87 | 4.39 37.81 | 0.00 |0.00 38.31 54.00 |-15.69 A 3mH
1727.00 48.25 25.91 | 4.42 37.83 | 0.00 |0.00 40.75 74.00 |-33.25 P 3mH
32.35 25.91 | 4.42 37.83 | 0.00 |0.00 24.85 54.00 |-29.15 A 3mH
1794.00 45.69 26.03 | 4.42 37.83 | 0.00 |0.00 38.31 74.00 |-35.69 P 3mH
32.35 26.03 | 4.42 37.83 | 0.00 |0.00 24 .97 54.00 |-29.03 A 3mH
1862.44 51.53 26.15 | 4.50 37.78 | 0.00 |0.00 44.40 74.00 |-29.60 P 3mH
34.30 26.15 | 4.50 37.78 | 0.00 |0.00 27.17 54.00 |-26.83 A 3mH
2062 .|7 3 5 26.%57] 4.67 37.58 | 0.00 |0.00 45.61 74.00 |-28.39 P 3mH
4 9 . 2|526.55 | 4.67 37.58 | 0.00 |0.00 42.89 54.00 |-11.11 A 3mH
*4 873 | 74B . 4|731.90 | 6.97 37.41 | 1.00 |0.00 45.93 74.00 |-28.07 P 3mH
3 1. 7|331.90 | 6.97 37.41 | 1.00 |0.00 34.19 54.00 |-19.81 A 3mH
*7310 |9%3#. 3|4 3p. 81 8 . 86.00 $07004 053.61 74.00 |-20.39 P 3mH
33. 2|8 3p. 81 8 . 8 6.00 $07004 042.55 54.00 |-11.45 A 3mH
9753 2()\'** * k * * k % * k k * k * * k Kk * k k * k % * k k * k k * k %
* % % * * % * k % * % % * k % * * % * % % * k * * % % * % % * k *
*1219150 * kx % * k% * Kk % * k% * Kk % * Kk % * kx * * k% * k% * k% * k %
* k k * * x * k % * k k * * % * k * * k k * * % * k k * k k * * %
Note:
1. Measurement was up to 10™ harmonic, Remark “***” means that the emissions level istoo low to be
measured.
2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m specification distance 1M
measurement distance: -9.5dB
3. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*" meansthat Restricted band.
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

DATE: 07/10/2002 M
P

0363
Operation Mode: Transmitting Mode Test Date: July 4 2002
Fundamental Frequency: 2463.5MHz (CH 11) Test By: Markba Lee
Temperature : 25 Pol: Vertical
Humidity : 60 %
Freq. Reading AF Closs|Pre-amp]|Filter| p st Level Limit |M argin| M ark Pol
(M Hz) (dBuV) [(dBuVv)| (dB) (dB) dB dB |(dBuV/m)lrcc B| (dB) |(P/Q/A)]| (H/V)
*1058.8 | 56.97 | 24.71 | 3.46 | 38.86 [ 0.00 [o.00] 46.28 74.00 [-27.72 P 3mvV
39.98 | 24.71 | 3.46 | 38.86 | 0.00 [0.00| 29.29 54.00 [-24.71 A 3amvV
*1190.66 | 54.81 | 24.94 [ 3.65 | 38.37 | 0.00 |[0.00] 45.03 74.00 [-28.97 P 3mvV
38.77 | 24.94 | 3.65 | 38.37 [ 0.00 [0.00| 28.99 54.00 [-25.01 A amvV
*1327.77 55.00 25.19 3.87 38.34 0.00 |0.00 45.72 74.00 -28.28 P 3myV
36.42 25.19 3.87 38.34 0.00 |0.00 27.14 54.00 -26.86 A 3mV
*1458.91 51.56 25.43 4.01 38.18 0.00 |0.00 42.82 74.00 -31.18 P 3mV
34.81 25.42 4.01 38.18 0.00 |0.00 26.06 54.00 -27.94 A 3mV
*1594.23 53.16 25.85 4.41 37.82 0.00 |0.00 45.60 74.00 -28.40 P 3mV
35.23 | 25.85 | 4.41 | 37.82 [ 0.00 [0o.00| 27.67 54.00 [-26.33 A 3mvV
1729.93 | 52.75 | 25.91 | 4.42 | 38.83 | 0.00 [0.00| 44.25 74.00 [-29.75 P 3mvV
34.19 | 25.91 | 4.42 | 38.83 | 0.00 [o.00| 25.69 54.00 [-28.31 A 3mvV
1796.14 | 45.41 | 26.03 | 4.41 | 37.86 | 0.00 [0.00| 37.99 74.00 [-36.01 P 3mvV
32.48 | 26.03 | 4.41 | 37.86 | 0.00 [0.00| 25.06 54.00 [-28.94 A 3mvV
1866.14 | 49.75 | 26.13 | 451 [ 37.78 | 0.00 |[0o.00| 42.61 74.00 [-31.39 P 3mvV
33.93 26.13 4.51 37.78 0.00 |0.00 26.79 54.00 -27.21 A 3myV
1996.p0 4|lo2e 32| 456 | 3762 Jo.00 [o.oo] 4255 74.00 [-31.45 P 3mvV
33.3[526.39 4.56 37.62 0.00 |0.00 26.68 54.00 -27.32 A 3mV
*2 258 .]14436 . 21|827.02 4.90 37.49 0.00 |0.00 40.71 74.00 -33.29 P 3mV
33.8[027.02 4.90 37.49 0.00 |0.00 28.23 54.00 -25.77 A 3mV
*4 923 .|7494 . 4|a31.94 [ 6.96 | 37.10 | 1.00 [o.00| 47.24 74.00 [-26.76 P 3mvV
33.0(531.94 [ 6.96 | 37.120 | 1.00 [0.00| 35.85 54.00 [-18.15 A 3mvV
*7 392 |os06 . 7[|836.89 | 8.95 [ 37.41 | 1.00 |[0o.00| s56.21 74.00 [-17.79 P 3mvV
36.2[536.89 [ 8.95 | 37.41 | 1.00 [0.00| 45.68 54.00 | -8.32 A 3mvV
9854‘ OO*** * * % * * % * % * * k% * * % * % * * * % * k * * % * * * %
* % * * k% * * % * * * k% * k% * * * * % * k * * % * * * %
*1231750 * % * * k % * * % * * * k* % * * % * * * * * * % * * % * * * %
* % * * Kk % * * * * * * k % * * % * * * * x * % * * % * * * *
Note:

1. Measurement was up to 10" harmonic, Remark “***” means that the emissions level istoo low to be

measured.

2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter

Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m specification distance 1M

measurement distance: -9.5dB

3. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

4, Remark “*" meansthat Restricted band.

Page 15
Rev. 00



C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

DATE: 07/10/2002 M
P

Operation Mode: Transmitting Mode Test Date: July 4 2002 0363
Fundamental Frequency: 2463.5MHz (CH 11) Test By: Markba Lee
Temperature : 25 Pol: Horizontal
Humidity : 60 %
Freq. |Reading| AF |[Closs|Pre-amp|Filter| pist| Level Limit |Margin| M ark Pol
(MHz) | (dBuVv) |(dBuVv)| (dB) | (dB) dB | dB |[(dBuV/m)|Fcc_B| (dB) |[(P/IQ/A)]| (HIV)
*1058.74 | 63.13 24.71 | 3.46 | 38.86 | 0.00 | 0.00 52.44 74.00 | -21.56 P 3mH
44.48 24.71 | 3.46 | 38.86 | 0.00 | 0.00 33.79 54.00 | -20.21 A 3mH
*1329.00 | 54.81 25.19 | 3.87 | 38.34 | 0.00 |0.00 45.53 74.00 | -28.47 P 3mH
35.72 25.19 | 3.87 | 38.34 | 0.00 |0.00 26.44 54.00 | -27.56 A 3mH
*1458.93 | 48.84 25.43 | 4.01 | 38.17 | 0.00 |0.00 40.11 74.00 | -33.89 P 3mH
34.03 25.43 | 4.01 | 38.17 | 0.00 |0.00 25.30 54.00 | -28.70 A 3mH
*1592.74 | 49.81 25.67 | 4.12 | 37.80 | 0.00 |0.00 41.80 74.00 | -32.20 P 3mH
34.83 25.67 | 4.12 | 37.80 | 0.00 |0.00 26.82 54.00 | -27.18 A 3mH
1714.00 50.66 25.67 | 4.12 | 37.83 | 0.00 |0.00 42.62 74.00 | -31.38 P 3mH
42.30 25.67 | 4.12 | 37.83 | 0.00 |0.00 34.26 54.00 | -19.74 A 3mH
1860.41 50.31 26.15 | 450 | 37.78 | 0.00 |0.00 43.18 74.00 | -30.82 P 3mH
34.61 26.15 | 450 | 37.78 | 0.00 |0.00 27.48 54.00 | -26.52 A 3mH
2087.71 51.03 26.61 | 4.72 | 37.57 | 0.00 |0.00 44.79 74.00 | -29.21 P 3mH
46.13 26.61 | 4.72 | 37.57 | 0.00 |0.00 39.89 54.00 | -14.11 A 3mH
*4 92 3|.462. 81B1.90 | 6.96 | 37.10 | 1.00 |0.00 45.57 74.00 | -28.43 P 3mH
31. 881.90 | 6.96 | 37.10 | 1.00 |0.00 34.64 54.00 | -19.36 A 3mH
*738H 48 . 086.88)]8.95] 37.41 | 1.00]0.00 57.51 74.00 | -16.49 P 3mH
38. 34688 | 895 | 37.41 | 1.00 |0.00 47.76 74.00 | -26.24 P 3mH
9854 .|o o * ok * ok * % % kx| xkx * % % * ok * % % * kK * ok
*12317.50 * kK * % * & * kK kx| xkx * kK * ok * kK * kK * ok
* % % * % % * % % * % % xkk | kA% * % % * % % * kK * kK * ok
Note:
1. Measurement was up to 10" harmonic, Remark “***” means that the emissionslevel istoo low to be
measured.
2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHz) Dist: Correction to extra plate reading to 3m specification distance 1M
measurement distance: -9.5dB
3. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” meansthat Restricted band.
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@
0363

Test Requirement: 15.209 (15.109) below 1GHz

M easurement Equipment Used:

Open Area Test Site# 3
EQUIPMENT TYPE MFR MODEL NO. | SERIAL NO. |LAST CAL.| CAL DUE.
Spectrum Analyzer ADVANTEST R3271A NA 10/15/2001 | 10/14/2002
EMI Test Receiver R&S ESVS20 838804/004 | 01/05/2002 | 01/04/2003
Pre-Amplifier HP 8447D 2944A09173 | 03/04/2002 | 03/03/2003
Bilog Antenna SCHWAZBECK | VULB9163 128 02/02/2002 | 02/01/2003
Turn Table EMCO 2081-1.21 9709-1885 N.C.R N.C.R
Antenna Tower EMCO 2075-2 9707-2060 N.C.R N.C.R
Controller EMCO 2090 9709-1256 N.C.R N.C.R
RF Switch ANRITSU MP59B M53867 N.CR N.C.R
Site NSA C&C N/A N/A 11/17/2001 | 11/16/2002
Test Set-Up: Antenna Mast
Ground Plane —
| ‘ 1-4 Meters
EUT ! I
- d »
3 Meters ]

Turntable, Laptop Computer

[

Pre-Amplifier / Spectrum Analyzer
Fig. 2
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@

0363

Test Procedures:

The EUT was placed on a turntable at a distance of 3 meters from a Bilog a Antenna or Log Periodic
search antenna.  The antenna was raised and lowered, the EUT rotated on the turntable, until the EUT
azimuth, antenna elevation, and antenna polarity were found which yielded maximum received
emission levels on the spectrum analyzer.

Test Result:

1. Refer to attach tabular data sheets.

2.Refer to the section of “ Radiated Emissions (General Requirements) abover 1GHz'. Test
requirement: 15.205, from P8 to P13of the measurements data.

NOTE:
1. Theresolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz
for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.
2. Theresolution bandwidth and video bandwidth of test receiver/spectrum analyzer is IMHz
for Peak detection (PK) and average detection (Av) at frequency above 1GHz.
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C&C Laboratory Co. Ltd. d >
REPORT NO: 020025-RF-I1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@

15.209 Radiated Test Data— TX CH-1 Horizontal 0363
1 1
C&C LABORATORY CO.. LTD.
Custom Mame: MITAC Test Bode: T CH- 1
Maodel Mane 8575 Engmess Hame: MAREERA LEE
Dite 300279
o - BV FCC Class-B 3m Horizoutal Open Zite 5
70
il
50 - T
LT -
[
41
an
20
10
0} - — -
an 100 1000
Frequency MEEE) [ Ampeudel Bt n) g 280 Limik{ dBatm) [Fead Amplitude] dBuV)| Facton dB)

1 1933700 40 50 -3 00| 43 50| .25 14.35| PE

1 157 4700 .00 -1ED| 46.00] w07 16.13] PK

] 450 9700 43 20 -2 &b 46.00] 308 .5 PE

4 515.4200 4270]  -330) 46.00] 1964 13.06) PE

5 644 600 44 41| -1.60| 46.00] 1946 M| PE

& 7731500 3010 400 46.00 1310 16.00] PK
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

15.209 Radiated Test Data—TX CH-1 Vertical

C&C LABORATORY CO_, LTD.

Test Mede; TX CH-1

Charpeen Wame; MITAC
Model Hame: 2375

DATE: 07/10/2002 M
U/

0363

Ergmeer Hame: BMARKEA LEE

Cale 2002710
oy i FOC Class-B 3m Verbicnl Crpen Site 3
m
2 i I
I LI J
qn C

1]

m

1]

o IH'H1
E1] Lin 1008
[ [Frenquene yWHE) [ Aropitd ] B ) [kar gind 48] Lireal] dB i) [Fomd Amplinde B Facioo dB)

1 193, 2800 1610 -7.40 4350 2185 14.75| PK
] 157, 7000 43,10 270 26,00 T 16.13] PE
K| 334, 1500 33.90 70 4600 1903 19.37] PK
4 126, 2500 44,100 .2.00 a6.00 .00 0.0 e
5 434, 7900 41.30 470 4.0 2085 .45 PE
] 4510100 FERT] .2.00 T 72 BB a0.x1 P
7 773.1300 40,710 -5.80 A6.00 14.20 16.00| FE
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C&C Laboratory Co. Ltd. d >
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@

15.209 Radiated Test Data— TX CH-6 Horizontal 0363
C&C LABORATORY CO., LTD.
Custom Mame: MITAC Test Bede: TH CH-4
Ddlede] Mamee: 3575 Esgmeeer Hime: MAFEEA LEE
Dl 200277010
ap - EEn FCC Class-B 3m Honzontal Ops=n Sita 3
T
1]
50 : T : :
an- [ “uilll | ! i
k1]
1
1n
u__u:I — —- : . — .mm

[ [ Frequency(RaFE) [ Ampitids] dBaVii) [iangn] dB) | Limit{ déuVim)[Flead Amplitiude dBui) [Factor| dE)
1 1933500 41.10 -1.20 43, 51| R I
2 2573100 #4.10 190 6. 00| o7l 1613 QP
3| 4509300 4470 -1.30 46.00] Ma4z] .z PE
4 4620100 38,00 -8.00 as, 00| s R
5 TOE.7000 30.90 .6.10 46.00| l4.11)  15.79| QP
| TT3.1100 41.40 4,60 44.00 1540]  26.00] PE
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

15.209 Radiated Test Data—TX CH-6 Vertical

C&C LABORATORY CO., LTD.

Cagtars ame: BMITAC
Modsl Mame: 8375

Teat Mode: TE CH-6

Engmeer Mame: MAKKBA LEE

DATE: 07/10/2002 M
U/

0363

Dale 200270
50~ AlaVim FOC Class-B 3m_Vertcal Oipen Site 3
-
&il-
- 2 S 4 |7
. B
A0- : .
-
-
10-
0- - — Mt
30 100 1000
Frequensc (W) | Aanplitudal 88 7ian) [Margin 08} | Linit 0B [Fssd Amplitudel 487} [Facior 45}
L 193. 3000] az10f  -l40 41.50 785 1425 PE
F] 157 ak00| 43 10| -2.90 46,00 .97 16.13] FK|
] 334.5100f 40300 470 46.00 1131 1993 QP
4 4509600 4240 -3.60 46,00 2.8 .| PR
5 515.4400] 4370 -2.30 46,00 w.64]  13.04] PE
f 7731400 70 -6.30 46,00 13.70]  16.00| PE
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C&C Laboratory Co. Ltd. d >
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@

15.209 Radiated Test Data—TX CH-11 Horizontal 0363
C&C LABORATORY CO., LTD.
Chastom Hame: BITAC Tezt Made: TH CH-11
Mo del IMame: 575 Engneer Mame: MABFEEA LEE
Dl 00273710
- Bt FCC Class-B 3 Horizoutal Oipe=n Site 3
o]
S0 = I
Ut = i
40 I] 5 2
o
20
1o
o — = . . — 1 .mm

Frequency| Wik | Amptiude) @) [bargind a8 L dbuie) [Fead Amplitudel ) [Facton dB) -I
1 193 IE[II]| 41.70 =1.40 43,50 A 14.25| PE
2 157, 7100| 4% 20 -0,30 46,00 w0z 1612 qF
k) 451 '.'I|]|]|]| 40710 -3.30 A1 0 a0.43 an.22| FE
4 -46.!‘.[I[I[I[I| 5 B0 -0 A0 16.07 .73 PE
5 el 31 [I[I| 54D -0l A0 1146 1454 PE
[ 'i'I]3-.-t|I:lI]I1| 4020 <5.80 4. 00 14.41 5T QR
7 773.1200 4070 -5,30 46,00 1470 woa| FE
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-I1D FCC ID: EJH8575X DATE: 07/10/2002 %
15.209 Radiated Test Data—TX CH-11 Vertical 0363
4
C&EC LABORATORY CO., LTD.
Custorn Mame: MITAC Test Made TH CH-11
Model Hame: 8575 Ergineer Mare MARFEA LEE
Date 200274100
3] - B FCC Class-B 3m Vertical Cpen Sie 3
70
il
50 | I 2 A ] #
a0 ' :
0
n-
(-
0 : MH1|
n 100 1000
[ [Frequency{ MEFES)] A Etde) dBaav/m) [Isarginy 45) | sy, B /)| Fuead Armpliude] a6V |Facton d5)
: 103 2700 2270 ~0.40 45 50 2E45|  14.25| PR
2 1577100 42,00 -3.10 44,00 26.78 16.13] PE
i 386, 6600 3E.00 “E.00 44 0D 1E.00 w000 QP
4 350.9900| 4170 .30 4400 2148 2021) PE
T 515 4.200] 2280 310 36 00 1074 7508 PR
5 7731500 42.10 -3.80 44,00 16.10 26.00] PE
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@

15.209 Radiated Test Data— RX CH-1 Horizontal 0363
C&C LABORATORY CO., LTD.
Cugtorn Hame: MITAT Test Maode: BX CH-1
hlode] Mame: 3375 Enginesr Mame: MAKEEA LEE
Date 2003710
- B FCC Class-B 3m Vertical Open Sie 2
gl
il
r
50 1 3
— - ab Lall
40 1
30
20
10
0 S— — : —MH
L 100 L0600 1
Frequenc (M) | Ampita e dBuFim} [Margin o) Lani, dbVm) [ Foead Amplisdel )| Factor d8)
L 257. 7700 44 5[I| -1.50 446.00 18.38 16.12| OF
1 4510200 a4 180 46.00| O EEE LR
3 461, D600 M Elll -11.20 46 |:m| 14.07 0.7 PE
4 44,2700 4230 -390 46.00] 1736 1454 FE
5 03,6000 4330 170 46.00)| 1751 2579 FE
i B3r.al00 4210 -3.00 46.00 15.10 7.00| PE
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

DATE: 07/10/2002 M
U/

15.209 Radiated Test Data— RX CH-1 Vertical

C&C LABORATORY CO., LTD.

Chastom Mame MITAC
Model Flame 8575

Test Mode: X CH-1
Engeeer Mame: BIAFFEEMA LEE

0363

Diabe 20027710
o B FCC Clazz-B 3m “ertaoal Crpem Site 2
T
60
0 3 | £
. l s
“ 3
m.
20
o MHS
= " r 1
) 100 1000
Frequency W) | Ampiiude] diu' i | Sarge d) | Limd dBefen) |Fesd mmmﬂ|nuu{m| |
L 1933300 41.10| -L.40 43.50 185 14.35] @
1 57,7000 41.40| -4.60] 44,00 B 16.13] PK
3 34,5600 42,40 -3.60| 45,00} 3140 w00 PE
4 4510100 47,10 -3.90| 4500} L R
5 703.7300 D] IEET| 4400 D
[ 7731400 4150 -3.50] 44 00 16.50 #%.00] PE
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C&C Laboratory Co. Ltd. d >
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 %
15.209 Radiated Test Data— RX CH-6 Horizontal 0363
C&C LABORATORY CO., LTD.
Cugtorm Mams: MITAC Test Wade: B3 CH-&
Iadel Mame: 5575 Engreer Mame: MARKEEA LEE
Dmte 30027410
PO L FOOU Class-B 3m Honzoutal Cpem Site 3
0
il
50 T ] G TP
|
a0 |
an
20
1n
] . : . —PIHz
an 100 1000
Frequescy MHZ) muqm&nﬂmﬂu@ Lasrety A i) R Al e dBahy | Fact ooy by -]
L H5T. 750 44 T[I| 1.3 Aae.00 14.58 16512 PE
1 i, 5500 45 |5III| 240 ad.010 1140 000 BE
1 450, 900 44 30| L7 44.00 102 2022 PE
] 51354500 44 30| .17 46,00 11 7108 FE
El ddd, 3100 43 3|]| -1.70 41,00 18, 34 M| FE]
i TR, T 44 50 =150 4100 13.71 £ TRl FE
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C&C Laboratory Co. Ltd. d >
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@

15.209 Radiated Test Data— RX CH-6 Vertical 0363
C&C LABORATORY CO.. L'TD.
Custom Hame MITAC Test Mede: BX CH-&
Model Mame: B575 Engmeer Mame: MARKEA LEE
Cmle 20027010
- dlali FCC Class=B dm_Vertical Open Site 3
pyi]
1]
50 - |
L 4 15 -
[ = 3 |
4l
30
0
10
"3 : 100 HENEE Jm

Frequengy M) mmﬁﬁ.&m|mmm|mmwmﬂ|ﬁm funplitudel dBu'y| Fasion dB)

L 193 2800 42500  -1.00| 43.50| I8 25 14.25| PK
1 257 2000 3760 -5 40 46.00] 21 48 THFIE
3 386.5700 47  -130 46.00] #70]  20.00[ OF
a 450 9800 azai]  Ted| 46.00] 1118 2033 FE]
5 515.4100 42500 350 46.00| 1744 23.06) PK
& 773.1500 41.40 4,60 46.00 1540 26.00] PK
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C&C Laboratory Co. Ltd. d >
REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@
15.209 Radiated Test Data— RX CH-11 Horizontal 0363

C&C LABORATORY CO.., LTD.

Cugtain Hame: MITAC Test Mede B3 CH-11

Modsl Mames: 2575 Engeesr Mame: MARFEA LEE

Date B30

g dB¥iie FCC Class-B 3m Horizoutal Open Site 3

70-

60-

50- - -

1l T - P ]

0- ' u

an-

0-

10~

0- : : . ;

an 100 1uuuﬁ1

[ [Froquency Mz} [Amplitde] dBssvm) [Margn] dB} | Lt dBuVim) [Red Amplitudel dBut) rmmlz-:-| |

1 193, ZH00 40.70| <130 43.50 dd.as 14.35 PK
| L37. G500 43 I[|| -1.50 44.00 16.57 16,13 OF
k| 450, P 40 .40 5.6 4d.00 I 23 PR
4 42 0000 T F[ll -3 1 46.00 1717 2T3| PE
i S15.4500 ST -, 10 4. 00 1684 Ii0a| OF
i 44, 2500 +2.50 -3.50 44.00 17.56 2.4 FE
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

15.209 Radiated Test Data—RX CH-11 Vertical

C&C LABORATORY CO., LTD.

Teat Mode BX CH-11

Custam Haene FIC

DATE: 07/10/2002 M
U/

0363

Badel Hame VEESA 5250 Engewer Heamne JOE
Drabe 00T
31 - LBGT FOC Class-B 3 Vertieal Opess St 3
|
i
a0
e
I
an 1 e Bt 6,98
an
]
Lo
I SH
in Lon 1onn
Fregaemcoy Wﬂ?ﬁ?lmdﬁ] Lirmuit dEum) [Fomad Ampbbade dBeaV) | Facton] 35

| 1951525 3T ﬁ[ll 5.1 43.50 2315 14 45| FE

2 . 1146 R 1151 46.00 1584 15 85 PK

3| w1182 4] 4 -4 T 46.00 ra i 1607 PE

"I 213236 2215 -3.55 46.00 Fa k] 1640 PE

5 3056 41.8E .12 46.00 .53 17.35| PE

fl et WETT 3672 S 4d.00 1759 10 35| P¥

TI 41721098 533 -l 45.00 14.31 N 53 PE

B | 4544012 IT0E &9 46.00 16,49 1039 PE
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

DATE: 07/10/2002 M

AC Line Conducted Emissions

Test Requirement: 15.207

M easurement Equipment Used:

I/
0363

Conducted Emission Test Site# 3
EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYPE NUMBER NUMBER CAL.

EMI Test Receiver R&S ESCS30 847793/012 | 12/19/2001 | 12/18/2002
LISN R&S ESH2-Z5 843285/010 | 12/10/2001 | 12/09/2002

LISN EMCO 3825/2 9003-1628 | 07/26/2002 | 07/25/2003
Spectrum Analyzer |  ADVANTEST R3261C 71720533 11/05/2001 | 11/04/2002
2X2 WIRE ISN R&S ENY22 100020 06/20/2002 | 06/19/2003
FOUR WIRE ISN R&S ENY41 100006 06/20/2002 | 06/19/2003

Test Set-Up:
EUT
LISN
AC
AC-DC Converter |
Receiver

Fig. 3

Test Procedure:

1. The EUT was placed on a wooden table 40 cm from a vertical ground plane and approximately 80
cm above the horizontal ground plane on thefloor. The EUT was set to transmit in a normal mode.

2. Line conducted data was recorded for both NEUTRAL and HOT lines.

Test Results: Refer to attached graph (Worst Data).
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 %
Conducted Test Data Standby L 1 0363

CEC Leb., Co. Shielded Roomd
FCC — Claa=a B OF/-6 dB Limit

=]
™
&a
iu
i-— -
_!} k]
g
I
g
a
] mn
MHr C1RTIW
Cuscomer :MITRC File#: 4630 Date : 4 Jul 2002 19:12:0%
Modal :BSTS Humd . :&80 (&) Temp. 27 (C]
Mode T Pore :L1 Tested hy:HARxBA LEE
Eeading :Peak (R&E Eecalwvar)
Remark :STANHDBY
No. Fradg. Eaading I_Loas Toaral QP . Lawt Margin Warning
{nHz ) {dBEuv] e 15 [ BN = [ZETH 1dn] Hark
1 485 34.1 -d 4.5 48 .0 13.5
z 2.7T70 35.9 .3 ig.2 a8.0 =11.8
3 2._.9840 8.4 .3 8.7 48.0 -4.3
q 4 _8580 8.3 . 38.8 46,0 -9 .2
5 6.650 I6.2 .5 8.7 4B.D =11.3
& T.620 34.5 . i5. 0 4B8.0 -13.4
T 4 _840 29.8 .5 0.3 48.0 -17.7
B 10880 28.8 .5 9.3 48.0 =18.7
9 12.040 6.1 .5 28 .6 48.0 =21.4
10 14 .5%0 22.9 -B 23 .4 48.0 -24 .8
11 15.050 Z3.7 =5 24 .2 48,0 =23 .8
12 16.500 1.7 -5 22.2 48.0 -25 .18
13 13.210 Z1.1 B 21.6 48.0 -26 .4
14 20 .840 22.9 .- 23 .3 45,0 e
15 Z1.600 I3 .4 i 3.8 48.0 -24 .2
15 23 870 21.5 L4 2Z.3 8.0 =25 7T
17 25.410 24.4 .7 3.1 448.0 -22.9
1a 26.670 24.7 - 2.4 48.0 -22.6
19 27,180 26.6 T 27.3 48 .0 -20.7
20 25 980 26.0 7 26.7 48.0 -21.3
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>

DATE: 07/10/2002 M
U/

0363

C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-1D FCC ID: EJH8575X
Conducted Test Data Standby L2

CAC Lab. Co.

Shielded Roomd

FOC — Closs B OF/6 dB Limit
B e
wm
ag ——
% =7
1 I L N R . ML} S —
3 o
é . ' = e i
Bom
a |
=
]
AT -
MHz ©1EDIV
Cugkomar MITAC Filead; 44631 Date : 4 Jul 2002 1%:23:27
Medial :BS57S Husmd, ;60 (%) Temp. 27 {C]
Mk L. Port LI Tested by:MARKER LEE
Reading :Peak (RE48 Recaiver]
Eemark ETANDEY
Mo . Fredq. Eeading I_Laess Total QF . Lmt H.u.l.'\girl.--. warng p-mg_-“
LMHE=) {ABuWV) [aN] (dBuv) [dBuw) [XH] Mark
1 . 555 38,4 .5 28.B 4E.0 ;.é-------------
2 2.010 36,9 | 37.2 4B.0 10.8
3 4.150 39,1 % | 39.5 4B.0 -B.5
L 4.570 39.5 T ] 39.3 28.0 =8.1
5 E.370 i8.9 =l 39.3 aB.0 =8.7
E T.6810 17.40 -4 iT.4 a8.0 =10 .6
T ?.750 31.0 =i IL.4 48.0 =16, 6
B 10660 in.9 o | 31.2 48.0 =1&6.8
5 12740 27.1 o | 2T .4 48.0 =20, 6
10 14.470 a47.8 o | 2E.1 40,0 -19.9
11 15 .420 26 .4 ol 2E.5 48 .0 21.4
12 17.770 7.9 vl 4B.1 48.0 =19 5
13 18.214Q 23.4 .l 23.7T 43.0 =24 .3
14 20.370 26.1 5 | 2k .2 48.0 -Z21.8
15 21.174 25.4 11 45.5 43.0 =22.5
15 22 .HED 25 .3 sl 25 .4 4.0 =22 _ B
17 25.3220 25 .2 . | 26 .5 4&.0 =21.5
18 26 .4%0 26.5 o | 26,8 S4&.0 =21L.2
19 2T7.6870D 26,1 i | 26 .4 4&.0 -31.6
0 29 .93D0 26,0 - | 26,3 HE.Q -21.7
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@
Conducted Test Data TX CH-1L1 0363

CAC Lab. Co. Shielded Roomd
FCC - Clo== B OF/-6 dB Limit

B8
™
[1:]
-
= -1}
|
- — —_— = — —— l— ——— = =
dsEp= : -
1 - ! Y
L] -
gm
- WY v
£ -
a |
A e
] —
s =
FHE CRATITLD
Customer : MITAC Fila#: 4817 Date : 4 Jul 2002 16:37:%50
Model T BETE Humd . : 80 (%) Temp. 27 (C]
Mo 1 Porc :L1 Tesred by :MAREKRA LER
Eeading :Peak (R&S Receiver])
Remark :TX CH-1
Ha. Fradq . Eeading I_Losa Total OF . Lmt Margin HWarning
{MHzZ) {dEuV) (dE) [HBuW) [dBuv} (AR} Mark
1 1.030 32.6 L 33.0 468.0 =15.0
2 Z2.610 35,2 | 35.5 aB8.D -12.58
3 3.230 L | .3 8.8 48.0 -9.4
4 5.020 18 4 .5 3.9 48.0 7.1
5 &.B30 36.5 .5 37.0 48.0 -i1.0
& T E10 33.18 .5 3a.3 48.0 -1%.7
7 9. B4l 2948 .5 0.3 48.0 =17.7
a 11.360 28.5 «B 29.0 4.0 -19.0
4 11,970 25.8 - 2.3 48.0 -21.7
1 13970 a1.8 .5 22.3 48.0 =25.7
11 15, 190 23.3 o] 23 .8 48.0 -4 .2
12 17,300 20.8 -5 21.3 48.0 =26,7
13 18.270 20.9 -5 1.4 48 .0 -26.6
14 20 ., BQD 24 .6 -4 250 48 .0 -23.0
1E 21.690 23.0 .4 23.4 48 .0 =Z4 .6
16 22,790 223 " 2.7 4a.0 =25.3
1T 25 420 a2.4 .7 23.1 48 .0 -24.9
1B 26 . 660 25.4 -7 26.1 48.0 -21.9
1% 27 .140 26,6 i | aT.3 48 .0 =20.7
a0 29 080 26.13 -7 2T7.0 48.0 =21.0
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@

Conducted Test Data TX CH-1L2 0363

CEC Lab. Co. Shielded Roomd
FCC - Closa B OP/-6 dB Limit

[ -]
M
[0
% =0
% B -+ -1t — — — — o
L, - - =i
g L,
-
1.1 e
_- had
E“’ I T
(']
i’
]
48 -
B C BT
Customer : MITAC Piled: 4518 Cate = 4 Jul 2002 LE&:48:15
Modal @575 Bumd. :&0 (%) Tamp. =27 (C]
Mouda i Port :L32 Tegted by ;MARERR LEE

Reading :Peak(RES Receiwer)
Remark TH CH-1

e O e i o . o e o e e e e e e e e s P o e g e e T YN RO

Ho. Frag. Eeading I_Loes Total QP . Lmt Margin Warning
(MHz} 1dBuai)y (dB] (dBuv) {dBuv) [dE] Mark
1 -B20 37.4 .5 17.5 48 .9 -10.5
F; 2 .830 38.8 o | 19.1 48.40 -8.9
3 3,240 iE.8 3 39.1 4g .0 =8 .9
4 5,040 40 .4 . a0.8 48.0 =7 .2
5 6. 380 is.a0 . | 3%.3 48.0 -8.7
i P850 ie.9 .4 37.3 4.0 =-189.7
7 3.240 3.3 .4 2.7 4.0 -15.13
8 14 .500 in.1 o | k.4 d48.8 -17.6
3 12,810 27.T | 2B.0 4B8.0 -Z0.43
10 14,630 aT.a o | 2B.1 4B.0 -19.9
11 15,360 27 .4 a2 2T .& 4B .0 =20.4
12 16, 580 id .6 - 24.8 4B.0 =23.2
13 19,250 25 .& -2 i5.B 48.0 -22.2
14 1% . 830 34 2 .3 24 B 48.0 -23.2
15 21.630 4.4 -1 24 .5 48.0 =23.5
16 22,860 26.5 % | 16.6 1B8.0 -21.4
17 24 . 340 28,2 P 8.3 4E.0 -13.7
14 286 . 5B8D 6.0 -3 6.3 46.0 «21.7
13 27.390 273 - | 3T.6 4.0 -20.4
20 9. 690 5.6 o | 25.9 48,0 -22.1
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qg’
Conducted Test DataTX CH-6L1 0363

CAC Lab. Co. Shielded Roomd
FCC - Claus= B OP/-6 dB Limit

e
&
am
¥
=
=
[ia
3 aH==
5 »
o
£
o ]
A
L] e
] k)
Bz ©1BADELE
Customer :MITAC File#: 4&Z0 Date @ 4 Jul 2002 17:123:34
Maodal ;8575 Humd, ;60 (%} Tamg. 2T (C)
-] La Pore L1 Teated bDy:MAREKRA LEE
Reading :Peak{RES Receiver)
Remark :TXK CH-&
Ko. Freq. REeading I_loEs Tobal JF . LmE Margin Warning
[MH=z ) {dBuw} dB] [dBuvi {dBuv) f=i-} Mark
i 1.118 14.1 -4 14.5 48 .0 =13.5
2 2 _Bd4d 6.7 P | 7.6 48,0 -11.0
3 2.910 37,5 .3 i7.B 48.0 -10.2
4 4 . B50 18.5 5 39.0 48 .0 =5 .0
5 &.B&0 i5.9 =8 17.4 48,0 -10.6
& 7. T50 4.6 .5 i5.1 48.0 -12.9
T §.290 2%.9 5 30,4 48 .0 =1T7.6&
B 14,800 29.1 .5 29.6 48 .0 =18.4
2 11970 45 .3 -5 5.8 48.0 -22.2
10 13 . 440 23.6 . 24,1 43,0 =23 .5
11 15 450 24 .3 -5 24 . B 48 .0 =23 .32
12 16 .840 20.7 5 21.2 48.0 =26.8
13 19 . 440 20.7 .5 21.2 48 .0 -6 .8
14 20350 22 .B - 23,2 48.0 -24.8
15 21040 23 .2 - 23 .6 48.0 -24 .4
16 22 .540 23 .2 4 23.6 43,0 =34 .4
i7 25 .450 2.3 o | 23.0 a8 .o -25.0
1B 25 750 25 .4 . 26.1 43 . =41 5
1% 27, %04 5.0 o 26 .6 4a .0 1.4
20 29.914 25.9 H, 26 .8 48, -31.4
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qg’
Conducted Test DataTX CH-6L2 0363

CRC Lab. Co. Shielded Roomd
FCC — Cleas= B OP/-6 dB Limit

|
£
i
5 o
|
i
o
st
8
]
£
18
-1
T - -
Mg ©1BDIV
Customar : MITRC Filef: 4E19 Dakte : 4 Jul 2002 17:00:46
Modal B3T3 Humd. ;60 (%) Temp. =27 [(C)
Mode i Port :L2 Tested by :MARFEBA LEE
Beading :Peak (B&5 Receiver]
Remark TX CH=6
Ha . Fredq. Regding I_Loas Total oP. Let Hargin Warning
[MH=z] {dBuv] {dR} {dBuv) (BN (dm) Mark
1 LETD aT.1 .5 iT.6 48.0 -10 .4
2 2.63D0 3E.5 . | JE.B 48.0 =11.2
1 3.320 3.6 - | 38,9 48.0 =8 .1
4 5.120 41.0 .4 4l.4 8.0 -6 .6
E §.020 jg. g -4 19,2 48.0 =8 .3
6 7.530 36.5 -4 3E6.9 48.0 -11.1
T 9. 270 32.1 -4 32.8 48 .0 -15.5
B 11.350 31.5 ! il.B 48.0 =1 2
o 12.590 27.3 .3 27.8 448.0 -20 .4
10 14.820 28,2 .3 28.58 48 .0 =-19.5
11 15,480 2E.1 .2 2E8.3 4d.0 -18.7
12 15, 560 25.1 | 25.3 48.0 =22.7
13 19,440 23.4 .2 2i.6 43.0 -24 .4
14 20.320 24 .5 - 24 .6 48 .0 =23 .4
15 22.270 26,1 . | 26,2 43 .0 -21.4
16 Z3.350 25.B ol 25,5 48.0 -22.1
17 24 .180 24.9 wills 25.0 48 .0 =23.0
1B 25.920 26,9 . 3 7.1 48.0 -ab.9
1% 27.070 26.9 i 7 .2 8.0 -20.8
a0 28 5£0 5.6 .3 25.9 48 .0 =32 .1
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@
Conducted Test Data TX CH-11L1 0363

CAC Lab. Co. Shielded Roomd
FCC = Cla== B OP/-& 4B Limit

Amp | itucs CEBull)
E
1
i

Az 18 DIV

Cusbonar ; NITAT Filef: 4621 Dace = 4 Jul 2002 17:34:02
Modal @578 Humd. 160 (%] Temp. :2T (C}

Mode 8 5 Fort 1Ll Tesoed by :MHARKBAR LEE
Eeading :Peak(ReS Racaiver)

REemark :TX CH=131

Bo. Freq .- Rasding I_loaa Total QP . LsE Hargin Warming
iMH=z] [ABuV} [AB) (B (emai] [db} Mari
1 -ABE 33T -4 4.1 48,0 -13.9
2 2. 840 36.3 -3 36 .6 48.0 -11.4
3 3.1BD el | 38.7 48.D0 =3_3
4 5. 080 4@.1 =5 40 .6 48 .0 =T _d
5 T. 300 1.8 1] 37.d 48 .0 =11.0
5 T.800 4.7 =5 5.3 48.0 -12._8
7 B, a0 31.2 .1 A1.7 48 .0 -16.3
A 10, 5320 8.8 ;| 9.3 48 .0 =1B.7
L 13 . 60 2E.5 5 27.8 48.0 -21.0
14 14.490 24.3 .5 24,8 48.0 -23.2
11 15 . 440 21.B - 1 22.3 40,4 -259 .7
12 16.470 217 =5 22.32 48 .40 -325 . B
13 19,370 21.1 =5 21.8 48.40 -36.4
14 20, 590 3Z.7 =& 23.1 48.0 -24.9
15 23,0540 2% .4 -4 22.8 48 .48 -35.3
18 2. 730 2.0 -d 22 .4 48.0 -25.6
a7 25 . 3840 23.0 =0 23.7 48.0 =24 .3
18 26,980 25.7 =T 26 .4 48.4 =21.6
13 27 . 460 25 .4 =0 Z26.1 48.0 =21 .59
20 28,980 4.5 =T 5.2 43.4 -23.8
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@
Conducted Test Data TX CH-11L2 0363

CAC Lab. Co. Shielded Room3
FCC — Cla== B OP/-& 4B Limit

]
-]
=
S m
]
m
Z -
i |
H'H
Fan 4
a
-]
] -
LaE =
Mz [ 1ESDIVD
Customar: MITAD Filae#: 4822 Date : 4 Jul 200 17:35:16
Modal A5 TS Humd, ;60 (%) Temp. :27 [T}
Modn -1 Part L3 Testmd hy:HﬂEHEL LEE
Reading :Peak (RES Receiver)
Remark :TX CH-11
B, Fred. Reading I_Logs Tobal oF . Lmt Margin Warning
(moEz ) 1dBuW} (dR] {aBuv}) (B [dB} Mark
1 1.34d 36.7 .5 7.2 -.;été-----:;ajé-------------
4 L. 940 JT.8 - 38.3 48.0 -8.7
3 a.234d 39.9 A 4a0.3 48.0 -T.7
4 5.13%0 41.0 . 41.4 48,0 =, &
5 a.300 39.1 ¥ 39.5 4B8.0 -B.E
[ 78590 r.1 i’ 37 .5 4E.D =10.5
T @.840 31.6 A 3z2.0 4BE.D =1&.0
.| 10.610 0.8 - 31.1 48.0 -16.9
§ 12 .550 29.4 i | 25,45 4B.0 -18.1
140 14 .700 29 .8 . 3 29.9 48.0 -18.1
11 15.180 ifd.4 | 2B. 6B 4B . D =19 _4
12 L6, 520 258.2 ol 25 .4 48.0 22.6
13 19.260 Z3.48 .l 24.0 48 .0 -24.40
14 20,080 26.1 =l 26.Z 48 .0 Z1.8
15 21 . 6&0 5.3 | 25.4 48.0 -22.48
1& 23.580 27.1 i} 27,2 4E.D -20.8
17 4 .500 24 .7 o | 24 .8 48.0 -23.2
14 25 8B0 2.5 . 27.2 4B8.0 =20.8
19 27.110 27.9 .3 28,2 48.0 -1%.8
20 23 . 340 24 _4 . 3 24.7 46.0 =23.3
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@
Conducted Test DataRX CH-1L1 0363

CEC Lab. Co. Shielded Roomd
FCC — Class B OP/-B dB Limit

L]
T
=
o =
=
im
3 - s S " JRES—. [ — __-__ S — [ MR [ SERT. G ES——
L | =
3 L1
2. i
- 5 T "
[
£ 1
a
iR
[ —
« A% LE
M ©IRATIW
Cuatomer tMITAC Fileft: 4829 Dace : 4 Jul 2002 1B:57:5&
Hidal TBETE Humd. =50 [%} Temp. :27 |C]
Hoda i Port Ll Tested by :MAREBA LEE
Eaading ;Peak (R&S Heoceiver)
Eamark ;RX CH-1
Ho. Freq. Faading I_Loaa Tatal QP . Lmt Margin wWarning
(MHz) (2w =) QB LLELELE (k@] mark
1 355 32.8 -4 33.2 48.0 14.B
4. 40 as5.5 «d i5.4 4E.0 =12.2
3 3.250 7.4 «d 3T.7T 4g.0 =1l0.3
4 %, B50 8.7 1] 39.2 4E .0 -B.B
s &, BE0 37.5 - i8.0 4g.0 =15.0
& 7. 760 34,2 .5 34.7 8.0 -13.13
T 9.280 258.%9 - | 10,4 48,0 -17.6
B 11.560 9.4 -5 29.9 48,0 =18.1
= 12.1320 Z7.5 -] ZE.0 48.0 =20,0
1 14.760 Z4.5 ] 5.0 48.0 =23.0
L1 16, 0040 £4.1 -5 4.6 4B.D -23.4
12 1s.704 21.7 - | 3.2 48.0 -25.8
13 19.4020 1.2 .- 21.7 40,0 -36. 13
14 19.830 Z4.0 =L 24 .5 48.0 =23.5
15 £1.530 £3.9 -4 24.3 48.D0 23.7
15 25,430 25.2 -4 Z25.86 4B.D -32.4
LY 25, 300 25 .4 o7 Z6.1 4B.D -21.9
18 26,470 27.3 =T Z2T.9 48 .0 -a.1
1% 27,370 E6.1 ad Z6.8 48 .0 -4l .2
i 9, 640 256.5 o db.0 48.0 =-dd .0
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Conducted Test DataRX CH-1L2 0363

CAC Lab. Co. Shielded Roomd
FCC - Cless B QGP/-&6 dB Limit

m _—
g ]
1
o
E""'_—'_.._--.-l____?__--__-‘___ [y Y|
§ 3
ol
m
= i e T
§'.ru
B
] L
- k1
Mz ©1BDIU
Customer :MITAD Filal: 4628 Dace 1 4 Jul 2002 18:46:31
Model +B5TS Humd . 60 (%] Temp. 27 {C]
Moda e Port :Ld Tested by:MARNER LEE
Peading Peak (B&S Heceiver)
Remark AX CH-1
o, FE], Raading I_Loes Tatal QP .Lakt Margin Warning
[MEE ) (Al V) (dm) [ B By {dH] Mark
1 690 26.7 5 vz 48.0  -10.8
3 2.840 37.5 .3 17T .8 0.0 -10.2
3 d.150 37.8 & 1g.2 48.0 -5.8
4 4.570 40,3 A 40 .8 48 .0 -7.4
3 6,370 19.8 .4 0.1 48.0 =7 .3
[ T.TE0 37.2 .4 37.E 48.0 =10 .4
T 5.3%50 32.6 i 33.0 40,0 =15.0
a2 1LL.08q 30.1 o | 3.4 40,0 -17.8
] 11. 89940 20,5 | 8.8 48 .0 -19 .2
10 14.450 28,0 ad 28 .3 48.0 =18 7
11 15370 25.9 : 8 a6.1 48 .0 =31. 9
12 LE . 640 24 .4 =d 24 . B 48.0 =23 .4
il 1% . 3T0 24..10 = 24 .3 48.0 23 .8
14 20,330 £5.5 -1 5.6 48 .40 =32 .4
15 21 .6T70 25.1 s 1 25,2 48 .40 -22.8
1& 23.590 25.3 il 5.3 48 .0 -22.7
17 24 . 180 25.4 £1. 5.5 48 .0 =32 .5
18 25_.910 26.4 . | 26,7 48,0 -21.3
13 27 .1240 Z6 .6 -3 26.9 48,0 -31.1
Z0 25 _150 27.5 .3 27.8 448 .0 -20.2
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Conducted Test DataRX CH-6L1 0363

CEC Lab. Co. Shielded Roomd
FCC - Cla=e B OP/-6 dB Limit

T

-]
d

Amp | i bude (dBUUD
B
¥

(48 =
Pl BT
Customsar :HITAC File#: 4624 Date :© 4 Jul 2002 1E:24:03
Model  :B575 Humd . 1 60 (%) Temp. 27 (C)
Mode s Pore :Ll Tested by:MAREBR LEE

REeading :Paak (R&S Recsiver)
Eemark :RYX CH-6

e ot o e e e e O e e e T B e e et o e i o O e B 5 50 i e s

Ha. Fredq. Eeading I_LOGE Total QF . Lmt Hargin wWarning
(MHz] {dBur) [AB) (B L TER {AB) Mark
1 ABS Ja.1 .4 14.5 48.0 -15.5
r 2.840 3.1 o | 16 .4 48 .0 -11.6
3 2 .3ED aT.z . AT.5 4E.0D -10.5
L] 5.130 8.6 -5 35.1 4B.0 -2.39
5 6. 170 6.0 .5 36 .5 4B8.0 =11.5
& 7690 jq.B@ - 5.2 48.0 -12.8
T 900 AG.0 = 0.5 48 .0 =17.8
i 11.630 49.0 .5 28.5 48 .0 -18.58
k] 12.270 6.0 - 26,5 40.0 -21.8
14d 12.690 4.5 - 25.0 48.0 -23.0
11 15.300 22 .4 -5 22.9 8.0 -35.1
12 17.140 22.13 .E 22.8 48,0 -25.2
13 19.400 Z1.1 .5 21.6 408 .0 =36.4
14 20.860 23.7 .4 24 .1 408 .0 -343.9
15 21.040 4.0 - 24 .4 48,0 -33.8
1& 13 .840 23.3 .4 23.7 48 .0 -24.3
L7 25.3740 23.7 .7 4.4 48.43 o
L& 25.970 27.0 ¥ 27.7 48.0 -3
19 27,390 £6.7 T Z7.4 48.10 -20.6
£0 25 .280 25.5 7 26.2 48.0 -21.B
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Conducted Test DataRX CH-6L2 0363

CAC Lab. Co. Shielded Roomd
FCC - Cla=s B OP/-6 dB Limit

|

Amp | | tude CdBull]

.
o HE =
HE: CYRTIYV
Cuntomer :NITAC File#: 4827 Data : 4 Jul 2002 18:35:16&
Mol ASTH Humd . :&60 (%) Tamp. 127 (C)
Mol e Pore ;L2 Tested by:MARYKBAA LEE
Aeading :Peak|R&E Eecaiver)
Remark ‘X CH=6
B . Fredq. RFeading I_Loss Total QF ., Lak Margin Warning
[MH=z} {dBuv] {AR) [Ena V) LE=1-TTR" Y (B} HMark

1 LAES iT7.% o jg.3 48.0 =P T

2 2,840 37.5 - | 3T7.8 48.0 -10,2

3 4,330 iB.4 il JE.8 a8, 0 -%.2

£ 4 .7e0 42.1 .4 42.5 ET -5.8

5 &.1E0 18.4 o ig.&8 48.10 =9 .4

-] T .820 i6.1 . 3E.5 42.40 =17 . 5

7 8.000 iz.8 . 33.42 4E.d =14 .8

a 11.220 1.2 . | 31.5 46 .0 =16.5

9 11.9%90 2B.7T | 2%.0 4E.0 -1%.0
10 13.57D 2B.6 - 28.9 48.0 -1%.1
11 15010 aT.2 o 27 .4 4B.0 -20.6
12 1&.720 24 .7 - 24.9 40,4 -23.1
13 1% .450 23.% | 24.1 8.0 -d43.9
14 20._830 25.0 . 25.1 4B.0 =a3d .9
15 21.210 28.0 e § 28.1 48.0 =15 .8
16 22 .840 23.13 4 23 .°F 48. 0 ~-d4 .3
17 25.370 23,7 - 4.4 48 .0 -231.8
18 25,5970 27,0 7 e o e | 48,0 =30.3

18 27,390 26.7 - 2T .4 48 .0 =20.6
20 29,280 28,58 T 26.2 48 .0 -21.8

Page 43
Rev. 00



C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 Qi@
Conducted Test DataRX CH-11L1 0363

CAC Lab. Co. Shielded Roomd
FCCU — Cloas B OP/-B6 dB Limit

]
Ta
an -
‘:'."'n:
g
T - S — 0[S A O —
A4 e =
-E.H l k i Lol
= -
- T =
%ﬂ_ T
o
1]
"
a8 =
MHz © BT
Cugtomar ;| MITAC Filef: 4625 Date 4 Jul 2002 18:12:3%
Modal B57TS Humd . :60 (%) Temp. 27 ()
M Ia Port :L1 Tested bY:HAREER LEE
Reading :Peak (REE Receivar)
REemarik +BEX CTH-11
i . Fredg . Reading I_Loas Total QP . Lat Margin Warming
[MH=) {dBuv) {du} ARV [dBuw) (AR Mark
1 -5 £ 34 .7 -4 35,1 48.0 =12 .9
2 2.B40 I6. 9 vd 37,32 48 .0 -10 .8
3 4, 300 37.7 .5 3E.2 48.0 -9.8
4 4, G40 37T.3 5 ar.a 48 .0 -10.2
] 6.7l is.a8 = 3.3 48.0 -1L.7T
& T .90 34.9 - 5.4 48.0 =13 .86
T 5.290 0.5 o] 1.0 A5 .0 17.0
a 10,540 2% .9 - 3.4 46.0 =17 .6
L 12,410 25.9 .5 26.4 48.0 -21.6
id 13,6510 24 .1 - 26.6 48.0 21 .4
11 16,240 22.9 . 23.4 48.0 -34.6
13 16,890 21.7 5 . 48.0 -25 .8
113 19, 350 Zd .9 5 23 .4 48 .0 -4 .6
14 20750 23 .4 & 4 .0 4B.D -Z4 .0
1% 22 . 150 22 .4 -4 2Z.B 43.0 2%
i 23,900 22 .5 -4 2.9 48 .0 =25 .1
17 25,350 25.4 T 26.1 48 .0 -21.9
18 26 BE0 25.8 .7 AE. 2 48 .0 -21.8
1% 27 . 470 25 .4 | 2E6.1 43 .0 -dl:-9
2 28 .980 a7 .3 - 2E.D 43.0 =20 .0
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Conducted Test Data RX CH-11L2 0363

CAC Leb. Co. Shielded Roomd
FCCO — Cless B OPY—&6& 4B Limit

Amp | | tude CdBAl]
: |
*

-] -
Mz CIBCDILD

Cugtomar ; MITAC Filed: 44624 Date : 4 Jul 2002 28:01:34
Modal 1 B5TS Humd. 80 (%) Temp. 127 (C)
Mo 1 Port :L3 Tested by :MARKAAR LEE

Beading ;ﬁenk(RﬁE Receiver)
Remark X CH-11

U e S S ——— S -

Ho. Frag. REaading I_Loas Tooal Q. Lm Margln Warning
[MHz] (BN} L5 (i) (B 1B Hark
1 1.040 I6.8 B 37.1 48.0 -14.%
] 1.5940 37.1 L] 7. E 48.0 -10.4
3 4.370 13.1 .4 393.5 4.0 -8.5
4 4.510 39.9 d 40,3 48 .0 7.7
-4 &.520 39.2 L4 19 .6 48,0 =8 .4
& T.49%0 37.6 i 8.0 48,10 =10.0
L 2,360 ¥1.8 ot 32.2 48 .0 -15.8
1] 10,780 30.9 . | 31.2 a8.0 -1&.8
L] 12,180 27 .4 -3 27.7 48.0 -40.3
10 14.770 27.9 .3 8.2 48.0 -13. B
11 15.360 26 .6 o 6. B 48.0 -21.3
13 15.580 231.89 -2 24.1 48.0 -231. .9
113 19 2B0 231.5 - 23,7 48.0 -24 .3
14 Z0.2EB0 25 .4 -1 5.5 48.0 -22.5
15 Z1.040 25.3 1 5.4 4.0 3.6
15 22,780 2T .5 4 27.8 48.0 -20 .4
17 25,450 24 .4 e | 24.T 43.D =23 _3
18 26, 240 r P | 27.3 48.0 «20.T
1% 27.230 27.2 .3 27.5% 48,0 -20.5
20 29 . BE50 33.6 ¥ 33.9 a8, 0 -14.1
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REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@

Minimum 6 DB Bandwidth for DSSS

0363
Test Requirement: 15.247(a)(2)
M easurement Equipment Used:
EQUIPMENT MFR LAST CAL.
Q Model No. Serial No. Cal. Due.
TYPE
Spectrum Analyzer | ADVANTEST R3271A NA 10/15/2001 | 10/14/2002
low loss cable Huber + Suhner | Sucoflex 104 N/A N/A N/A
Test Set-up:
Spectrum Test Cable [ E——(120VAC
Analyzer
Notebook Computer
With built-in Mini
PCI module
Wooden Table
Fig. 4
Fig.4: Measurement setup for testing on Antenna connector
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REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@

0363

Test Procedure:

The minimum 6dB band width was measured with a spectrum analyzer connected to RF antenna
connector(conducted measurement) while EUT was operating in transmit mode at the appropriate
center frequency.

The analyzer center frequency was set to the EUT carrier frequency, using the analyzer.

Display Line and Marker Delta functions, the 6dB band width of the emission was determined.

Test Results:  Refer to attached spectrum analyzer data chart.

6dB band width >500KHz

(1) 2413.10MHz (Low) 11.00MHz
(2) 2438.20MHz (Mid) 11.10MHz
(3) 2463.10MHz (High) 11.10MHz
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6dB Band Width Test Data CH-1 0363
EBEW 100Kz TE® 100z
1 LewnlidBo'y :
1 FREH 2
10 2 3
o
b

o —
Wi

ial
&
1}
o Mz
A 20001 2410000 220000 10 000 JOAZ GO0
Frenpunny(MBHz)

Cosiom Name: Enginesr.

: | E:mmz—| Beoh [ETITO| Mz Bend Wilh

— —Te [T deev [11000]MEz
[ | ek | Dbt [T M Do [T b
Taet Mods: LR C= U I =y
|T:-[-l:l[-l |
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6dB Band Width Test Data CH-6

I.-llﬂ]l;ﬂBl.lllr:l EEW 100Kz ?B" IWK'I'I;

X Trstn 2™

5

1

L]

\
. LN
o sl e

1

a1 Mz

24l 00 2420000 X0 240000 450,000 23 100

Freques: y(MHz)

Cosiom Name: Enginesr.

m | EEEE.’ETFEE_l Peak. [H43 30] MKz Bead Wilth
= SETL [T 4pev  [IL100]bHe

Fm N | Do [T Do AT

lfﬂm" | e (e

TICHE
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>

DATE: 07/10/2002 M
U/

6dB Band Width Test Data CH-11

0363

oy Ll 1B EEW 100 §Hz YEW 100 KHz
1 ) Trmin
10 2 -
ua]
k\
W” . il-'.l..
0 \.M
i = b
k1|
o Mz
JEE A0 2400 2450000 2460000 20000 JEDO0D  MEE 500
Frequemcy(MEHz)
Cosiom Name: Enginesr.
E;;E | EIEEBTL‘EE_l Peak 2557 10] MHz Biend Wilth
ame wpeoit Mo [[170.25] 4BV [11.100] bk
[eets I | Dt [T M Dt [T Mz
L (Omjeesy [T eey
|1':-:1:H-u |
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C&C Laboratory Co. Ltd. d b
REPORT NO: 020025-RF-ID FCC ID: EJH8575X DATE: 07/10/2002 Qi@
RF Power Output 0363

Test Requirement: 15.247(b)
M easur ement Equipment Used:

EQUIPMENT MFR : LAST CAL.
Q Model No. Serial No. Cal. Due.
TYPE
Power Meter HP 436A 2709A29027 | 02/15/2002 | 02/14/2003
Power Sensor HP 8481A 2702A61366 | 03/16/2002 | 03/15/2003
low loss cable Huber + Suhner | Sucoflex 104 N/A N/A N/A
Test Set-up:
Power Test Cable [ E——(=120VAC
Meter
Notebook Computer
With built-in Mini
PCI module
Wooden Table
Fig. 5
Fig.5: Measurement setup for testing on Antenna connector
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REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 %
0363

Test Procedure

The RF power output was measured with a power meter connected to the RF Antenna connector
( conducted measurement ) while EUT was operating in transmit mode at the appropriate center
frequency, A power meter was used to record the shape of the transmit signal see Fig. 5-2 for the
measurement set up.

Test Results:

TX Freg.(MHz) Reading (dBm) CableLoss Power Output (dBm) Limit (dBm)
2412 (Low) 15.15 1.37 16.52 30
2437 (Mid) 15.21 1.37 16.58 30
2462 (High) 15.06 1.37 16.43 30

Design goal for transmitter output power: 18.0dBm output.
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

Out of Band M easur ements
Test Requirement: 15.247(c)

M easurement Equipment Used:

>

DATE: 07/10/2002 M
P

EQUIPMENT MFR LAST CAL.
Q Model No. Serial No. Cal. Due.
TYPE
Spectrum Analyzer | ADVANTEST R3271A NA 10/15/2001 | 10/14/2002
low loss cable Huber + Suhner | Sucoflex 104 N/A N/A N/A
Test set-up:
Spectrum Test Cable |—|:O: 120VAC
Anayzer
Notebook Computer
With built-in Mini
PCI module
Wooden Table
Fig. 6
Fig. 6: Measurement setup for testing on Antenna connector
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0363

Test Procedure:

Section 15.247(c): Spurious emissions. The following tests are required:

RF antenna conducted test: Set RBW= 100kHz, Video bandwidth (VBW) > RBW, scan up through 10"
harmonic. All harmonics/spurs must be at least 20 dB down from the highest emission level within the
authorized band as measured with a 100kHz RBW.

Test Results:

Conducted
Refer to attach spectrum analyzer data chart.
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Out of Band Test Data CH-1 0363
— -
(7. LevelliEuY REW 100 KHz VEW 100 KBz L
] =
- ] Trme o
1o- —fﬂq Pk
00— J{
-
31:|_
-
ﬂ-“—wtu-—l—ﬁ-u!d
j:|_
- : : - -
FEND IS0 2000 23500000 D00 30000 IR0 300000 2400000 1% 200
FrequentyiMHzs
Costom Nams: Enginzer
MITaL | MeE=BS LEE |
ame port Ko,
FE?S | P‘.HII'.ZE-R |
Test Moada;
|'I'.:'[ CH-1 |
| |Frened M Heb Fasd Leval (dBut) | Probe (dBy Cable Loas (dB) | Levell dBull)
1 gmm} 3142 n;nl 40| #ael|
2 2413 2000 10235 0o 240 11235
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FCC ID: EJH8575X
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DATE: 07/10/2002 M
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Out of Band Test Data CH-11

0363

— -
m.h"ﬁ”"’? EEW 100 EHz VEW 100 KAz L
] o
1::- - Tris: o
1= Peak |
I00-
- L
- ¥
3
- L
A= mmw- b
jj_
- : -
256500 24700000 20000 2420000 2530000 ZE0000 25300000 230000 25400000 56,500
EmqueacyiMHz)
Costom Nams: Enginzer
MITAL | MAREBA LEE |
ame parl Ko..
IBS?S | rums-n |
Test Moada;
|1:-:n:u-u |
| |Frened M Heb Fasd Leval (dBut) | Probe (dBy Cable Loas (dB) | Levell dBull)
L }li_inllfIH} 110.33 n;nl 240] 12T
z 24773000 £1.2] 00| 2.40 2421
3 2483 7000 4544 00| 140 &7.54)
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C&C Laboratory Co. Ltd.
REPORT NO: 020025-RF-ID

FCC ID: EJH8575X

>

DATE: 07/10/2002 M
P

DSSS Power Density

Test Requirement: 15.247(d)

M easur ement Equipment Used:

0363

EQUIPMENT MFR LAST CAL.
Q Model No. Serial No. Cal. Due.
TYPE
Spectrum Analyzer ADVANTEST R3271A NA 10/15/2001 | 10/14/2002
Plotter HP T475A 2938A 29027 N/A N/A
low loss cable Huber + Suhner | Sucoflex 104 N/A N/A N/A
Test Set-Up:
Spectrum Test Cable [ (= 120VAC
Analyzer
Notebook Computer
With built-in Mini
PCI module
Wooden Table
Fig. 7
Fig. 7: Measurement setup for testing on Antenna connector
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REPORT NO: 020025-RF-1D FCC ID: EJH8575X DATE: 07/10/2002 %
0363

Test Procedure

Conducted:
The DSSS power Density was measured with a spectrum analyzer connected to the RF Antenna
connector ( conducted measurement ) while EUT was operating in transmit mode at the appropriate
center frequency, A spectrum analyzer was used and then print out for recording the shape of the
transmit signal, see Fig. 7 for the measurement set up.

The transmitter emissions so measured were compared to the 8 dBm limit in the Rules.

Test Results

Conducted Measurement
Refer to attached spectrum analyzer data chart.

Reading CableL oss Power Density Limit
F(GH2)
(dBm) (dB) (dBm) (dBm)
2.413 -11.16 1.37 -9.79 8
2.437 -11.44 1.37 -10.07 8
2.461 -11.68 1.37 -10.31 8
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Power Density Test Data CH-1 0363

Fri in 24 2002
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Power Density Test Data CH-6 0363
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>

DATE: 07/10/2002 M
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Power Density Test Data CH-11
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0363
6. ANTENNA REQUIREMENT

Standard Applicable
For intentional device, according to §15.203, an intentional radiator shall be designed to ensure that no
antenna other than furnished by the responsible party shall be used with the device.

And according to 815.246(1), if transmitting antennas of directiona gain greater than 6dBi are used the
power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Antenna Connected Construction
The directiona gins of antenna used for transmitting is 3 dBi, and the antenna connector is designed
with permanent attachment and no consideration of replacement. Please see EUT photo for details.
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7. RF EXPOSURE

According to 15.247(b) and 1.1307(b),systems operating under the provisions of this section shall be
operated in manner that ensures that the public is not exposed to radio frequency energy level in excess
of the Commission’sguideline.

According to 1.1310 and 2.1093 RF exposure is cal cul ated.

Limits for Maximum permissive Exposure(M PE)

Frequency Range| Elextric Field Magnetic Field | Power Density | Averaging Time
(MH2) Strength (V/m) | Strength(A/m) (mwW/cm?) (minute)
Limits for General Population/Uncontrolled Exposure

0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f * (180/f?) 30
30-300 / 0.073 0.2 30
300-1500 / / /1500 30
1500-15000 / / 1.0 30

f=frequency in MHz
*=Plane-wave equivalent power density
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8. MPE Prediction

Predication of MPE limit at a give distance
Equation form of 18 of OET Bulletin 65,Edition 97-01
S=PG/4TT R’

Where: S=power density
P=power input to antenne
G=power gain of the antenne in the direction of interest relative to an isotropic radiator
R=distance to the centere of radiation of the antenna

Maximum peak output power at antennainput terminal:_16.58 (dBm)
Maximum peak output power at antennainput terminal: 45.49 (m\W)

Antenna Gain (typical): 3(dBi)

Predication distance:_20(cm)

Predication frequency: 2437(MHz)

M PE limit for uncontrolled exposure at prediction frequency: 1(mW/cm?)
Power density at predication frequency :0. 0180 (mW/cm?)

Test result:
The predicted power density level at 20 cm is 0.0099mW/cm?; thisis below the uncontrolled exposure
limit of ImW/cm? at 2437 MHz.
Thisradio isintened to beinstall in laptop PC only and is thus classed as mobile equipment.
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